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Client: MRRD/ NRAP Required Grade: 60 / 70 

Project: 
Construction of 5.76 KM Asphalt Surfaced 
Road and Drainage Structures from Bazar-e- 
Sardawra to Airport, Kunduz Province 

Received Date: 10-Apr.2021 

Contractor: 
FICASO Construction & Road Building Co. 

and Sangar Niazi Construction (JV) 
Tested Date: 12-Apr-2021 

Contract No: NPAIMRRD/981W-2613/NCB1 Sampled By: Contractor 

Description: Bitumen for Asphalt Wearing Course Source: Iran 

PENETRATION OF BITUMENOUS MATERIAL 

AASTHO T-49 

Container: 	 55*35 mm 

Expected softing point: 	 ioo Co 

Cooling in atmosphere: 	 20130c 	; 	I 	or 	1 	112 hrs 

water bath: 	 1-1.5 Hrs 

PENETRATION 25 C; bOg 	; 	5 Sec 

READING NO. 1 2 3 4 AVERAGE 

INITIAL READING 0 0 0 

64.4 FINAL READING 63.1 64.0 66.2 

PENETRATION 	1110mm 63.1 64.0 66.2 

REMARKS 

Tested By: 	 Approved BY t.J 

Contractor Rep: 	 Client Rep: 

Jalalabad 	H# 607, Across from Spinghar Hotel 	 +93 700 62 6565 
Kabul 	N 	Near to Salim Karwan Square 	 +93 700 18 5308 
Mazar 	NDr Razia Alami Street, Near to Mohib Co Square 	 +93 777 33 2060 
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Client: MRRD/ NRAP Contractor: 

FICASO Construction & 

Road Building Co. and 
 

Sangar Niazi Construction 
(JV) 

Project: 
Construction of 5.76 KM Asphalt Surfaced Road 
and Drainage Structures from Bazar-e-Sardawra 
to Airport, Kunduz Province 

Contract No: 
NPA/MRRD/98/W 
2613/NCB1 

FLASH AND FIRE POINT BY CLEVELAND OPEN CUP 
AASTHO T-79 

Received 
10-Apr-2021 Testing Date: 12-Apr-2021 

Description: Bitumen for Asphalt Wearing Course Bitumen Grade: 60/70 

POURING OF SAMPLE; 	 Fill the cup with max. 100 C or above expected softening point 

TEST NO. 1 2 3 4 AVERAGE 

FLASH POINT (°C) 296 296 

FIRE POINT (°C) 309 309 

REMARKS; 

/ 

Tested by Approved by 

p 

     

 

H# 607, Across from Spr,ghar Hot 
Near to Salim Karwan Square 
Dr Razia Alami Street, Near to Mohib Co Square 

   

Jaialabad 
Kabul 
Mazar 

 

493 70062 6565 
+93 700 185308 
+93 777 33 2060 
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Client: MRRD/ NRAP Contractor: 

FICASO Construction & 
Road Building Co. and
Sarigar Niazi Construction 
(JV) 

Project: 
Construction of 5.76 KM Asphalt Surfaced Road 
and Drainage Structures from Bazar-e-Sardawra 
to Airport, Kunduz Province 

Contract No: 
NPA/MRRD/981W-
261 3/NCBI 

DUCTILITY OF BITUMENOUS MATERIAL 
AASTHO T-51 

Description: Bitumen for Asphalt Wearing Course Bitumen Grade: 60/70 

CONTAINER; 	As per Standard 	MAX. TEMPERATURE RAISE; 	Expected softing point+lOOc 

Cooling in atmosphere; 	20/30c 	; 	30-40 minutes 

water bath; 	25 C 	30 min after trimming 	then soakingh 	85-95 minutes 

READING NO. 1 2 3 4 AVERAGE 

INITIAL READING 0 0 0 

100+ FINAL READING 

DUCTILITY 100+ 100+ 100+ 

REMARKS 

Tested by Approved by !Jr/; 

Jalalabad H# 807,  Across from Spinghar Hotel 	 +93 700 626565 
Kabul 	
\Dr 

 Near to Salim Karwan Square 	 +93 700 18 5308 
Mazar 	Razia Alami Street, Near to Mohib Co Square 	 +93 777 33 2060 
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Client: MRRD/ NRAP Contractor: 

FICASO Construction & 
Road Building Co. and 

Construction (JV) 

Project: 
Construction of 5.76 KM Asphalt Surfaced 
Road and Drainage Structures from Bazar-e- 
Sardawra to Airport, Kunduz Province 

Contract No: 
NPAIMRRD/98-
261 3/NCB1 

Description: Bitumen for Asphalt Wearing Course Testing Date: 14-Apr-2021 

SOFTENING POINT OF BITUMEN 
AASHTO T-53 

BATH LIQUID 	 :Freshly boiled distilled water 

SOFTENING RANGE 	 :30/80 C 

MAX. TIME FOR PREPARATION AND TESTING 	 :6 Hrs 

SAMPLE PREPARATION 	 TEMPERATURE RISE 

MAX. TIME TO HEAT SPECIMEN TO POURING TEMP. 	 :2 Hrs 	LIQUID DEPTH IN BATH 	:105 (+1- ) 3mm 

MAX. TEMPERATURE RISE 	 :Exp. Softening poit+ 110 	STARTING BATH TEMP. :5( +1- )1 C 

COOLING PERIOD FOR SPECIMEN POURED RING 	:Min 30 minutes in amb aii Maintain starting bath tern :15 minutes 

MAX. TIME TO COMPLETE TEST AFTER DISKS ARE PPOURED 	 :240 minutes 	TEMPERATURE RISE 	 :5 C 

Thermometer ELAPSED TIME mm 

Start 1 2 3 4 5 6 7 8 9 10 11 12 

Temperature 
( C ) 

4 I 

Temperature at the instant the bitumen surrounding the ball BALL 1 51.16 

touches the bottom plate; BALL 2 52.33 

SOFTENING POINT ASTM D-36 MEAN 51.7 

SOFTENING POINT AASTHO T-53 MEAN + 2.5 C 54.2 

Tested y 	 Approved y 

j31 	:  
Jalalabad 	H# 607. Across from Spinghar Hotel 	 1 	+93 700 62 6565 
Kabul 	'\ 	Near to Salim Karwan Square 	 - 	 +93 700 18 5306 
Mazar 	NDr Razia Aiami Street, Near to Mohib Co Square 	 +93 777 33 2060 
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H# 607, Across from Spinghar Hotel +93 700 62 6565 
" 	Near to Salim Kai-wan Square +93 700 185308 

'\Dr Razia Alami Street, Near to Mohib Co Square +93 777 33 2060 

Jalalabad 
Kabul 
Mazar 

Approved By: 

Client Rep: 

Remarks: 

Checked Checked by: 

Contractor Rep: 

Client: MRRD/ NRAP Contractor: 
FICASO Construction & Road Building Co. 
and Sangar Niazi Construction (JV) 

Project: 
Construction of 5.76 KM Asphalt Surfaced 
Road and Drainage Structures from Bazar-e- 
Sardawra to Airport, Kunduz Province 

Contract No: NPNMRRD/98/W-261 3/NCB1 

BITUMEN EXTRACTION TEST & SIEVE ANALYSIS 
ASTM 0-2172, D 544 

Location: 0+050 Bitumen Grade: 60/70 

Description: Asphalt Wearing Course Sampling Date: 10-Apr-2021 

Sampled by: Contractor Date: 11-Apr-2021 

EXTRACTION TEST I ASTM SIEVE ANALYSIS OF AGGREGATE 

A 
Wt of mix (g) 

A 1533 SIEVE SIZE 
Cum 

Retained  
Ret %age Passing 

%aqe Specification JMF Limits 
Wt of Filter Paper before 

test B 9 1 - - - - 

B 

Wt of Filter paper after 
test (a) C 11 C 3/4 0 0.0 100.0 100 100 

D 
Wtof filler (g) 

C-B 2.0 1/2" 93 6.4 93.6 90 - 100 90-100 

E 
it/tofagQreyte(g) 

E 1459 #4 560 38.4 61.6 44 -74 56.6-69.6 

F 
Wt of Filler + Aggregat 

(q) E*D 1461.0 #8 826 56.6 43.4 28 - 58 29.6-41.6 

G 
Wt of Bitumen (g) 

A-F 72.0 #50 1238 64.9 15.1 5 - 21 10.3-20.3 

H 
% of Bitumen bywtof 

Mix (G/A)'00 4.70 I 	#200 1398 95.6 4.2 2 - 10 3.9-9.9 

Remarks: 

Optimum Asphalt Content % 	4.60 ± 0.3 (4.30 -4.90) 
Weight of Aggregate (gr) 1459 

100.0 

oo f Specification  

80.0 
JMF Umits  

700  60.0 f Gradation 

50.0 

400 

30.0 

20.

10.0 

0.0  

0.01 0.1 	 1 	 10 	 100 
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Client: MRRD/ NRAP Contractor: 
FICASO Construction & Road 
Building Co. and Sangar Niazi 
Construction (JV) 

Project: 
Construction of 5.76 KM Asphalt Surfaced 
Road and Drainage Structures from Bazar-e- 
Sardawra to Airport, Kunduz Province 

Contract No: 
NPAIMRRD/98/W-

261 3/NCB1 

BULK Sp. GRAVITY & MARSHAL STABILITY 

OF COMPACTED BITUMINOUS MIXTURES 
(ASTM D6927, AASHTO R12-85 and AASHTO T166 ASTM 01188) 

Asphalt Content (%): 4.7 Location: 0+050 

Description: Asphalt Wearing Course Date: 11-Apr-2021 

Sampled by: Contractor Gb: 1.03 

Specimen No. 1 2 3 4 5 6 Average (Gmb) 

2.333 

Wt in air dry (gm) 1210.0 1215.6 1209.5 

Wt(SSD)in air (gm) 1212.6 1218.9 1213.0 

Wt in water (gm) 692.6 697.5 696.0 

Volume(c) 520.0 521.4 5170 - 

Bulk Sp. Gr. Of Mix (Gmb) 2.327 2.331 2.339 

Asphalt % by WI of Mix (Pb) 4.7 Percentage of Agg (Ps) 95.3of 
Bulk Sp. Gravity 

Agg (Gsb) 2.662 

Adj. Gmb Specified Limits Stab Correction Ratio 

Max Sp. Gravity of Mix (Gmm) 2.478 Volume Cm3  
Correction 

Ratio 

% Air Voids (Pa) 5.9 444-456 	 1.25 

%VMA 16.5 457-470 	 1.19 

%VFA 64.5 47182 	 1.14 

Specimen No. 1 2 3 4 5 6 483-495 	 1.09 

Stability after 30-40 Min 24 Hours 496-508 	 1.04 

Dial Reading 509-522 	 1.00 

Stability (Kgf) 1323 1334 1319 523-535 	 0.96 

Correction Factor 1.00 1.00 1.00 536-546 	 0.93 

Corrected Stability (Kgf) 1323.0 1334.0 1319.0 547-559 	 0.89 

Average Stability (Kgf) 1325.3 560-573 	 0.86 

Flow (0.25 mm ) (0.01 inch) 4.9 4.8 5.0 Loss in Stability % 574-585 	 0.83 

Ave Flow (0.25 mm ) (0.01 inch) 4.9 

Remarks i 

Tested by I Approved h 

Jalalabad H# 607, Across from Spinqhar Hotel 	 J; 	i 
Kabul 	N 	Near to Salim Karwan Square 	 -93 700 185308 
Mazar 	\Dr Razia Alami Street, Near to Mohib Co Square 	 +93 777 33 2060 

I  Hask 
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Client: MRRD/ NRAP Contractor: 
FICASO Construction & Road 
Building Co. and Sangar Niazi 
Construction (JV) 

Project: 
Construction of 5.76 KM Asphalt Surfaced Road 

and Drainage Structures from Bazar-e-Sardawra to 
A;rort. Kurtduz Province 

Contract No: 
NPAIMRRD/98/W.. 

2613/NCBI 

MAXIMUM SPECIFIC GRAVITY OF PAVING MIXTURE 
ASTM D2041 

Location: 0+050 Bitumen Grade: 60/70 

Description: Asphalt Wearing Course Sampling Date: 10-Apr-2021 

Sampled by: Contractor Testing Date: 14-Apr-2021 

Asphalt Content (OAC) % 4.70 

DESCRIPTION 
DETERMINATION 

2 

A 	Wt. of Oven Dry Sample in Air gms, g 1562 

B 	Wt. Of Dessicator Filled with Water gms, g 7090 

C 	Wt. Of Dessicator and Samples & Water, g 8021 

D 	Max. Specific Gravity (Gmm) A I {C-(A+B)} 2.475 

Average 2.475 

Remarks 

iII!i 
E. 

Tested By 
. 

Approved by 

Contractor Rep: Client Rep: 

# 607, Across from Spinghar Hotel 	 +93 700 62 6565 
Kabul 	 ear to Salim Karwan Square 	 +93 700 18 5308 
Jalalabad

\~D
r 

Mazar 	Razia Alami Street, Near to Mohib Co Square 	 +93 777 33 2060 
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Client: MRRD/ NRAP Contractor: 
FICASO Construction & Road Building Co. 
and Sangar Niazi Construction (JV) 

Project: 
Construction of 5.76 KM Asphalt Surfaced 
Road and Drainage Structures from Bazar-e- 
Sardawra to Airport, Kunduz Province 

Contract No: NPA/MRRD/98/W-261 3/NCB1 

BITUMEN EXTRACTION TEST & SIEVE ANALYSIS 
ASTM 0-2172, D 544 

Location: 0+660 Bitumen Grade: 60/70 

Description: Asphalt Wearing Course Sampling Date: 10-Apr-2021 

Sampled by: Contractor Testing Date: 11 -Apr-2021 

EXTRACTION TEST ASTM SIEVE ANALYSIS OF AGGREGATE 

A 
Wt of mix (9) 

A 1533 I SIEVE SIZE 
Cum 

Retained Rat %age Passing 

%aqe 
Specification JMF Limits 

B 
Wt of Filter Paper betore 

test (q) B 10 1" - - - 

C 
Wt of Filter paper after 

test (a C 12 3/4" 0 0.0 100.0 100 100 

0 
Wt of filler (g) 

C-B 2.0 112" 110 7.5 92.5 90 - 100 90-100 

E 
At of  

B 1464 #4 601 41.1 58.9 44 -74 55.6-69.6 

F 

Wt of Filler + Aggregat 
(q) ED 1466.0 #8 868 59.3 40.7 28 - 58 29.6-41.6 

G 
Wt of Bitumen (g) 

A-F 670 #50 1238 84.6 15.4 5 - 21 10.3-20.3 

H 
% ot Bitumen by wt of 

Mix (G/A)'lDO 4.37 J #200 1413 96.5 3.5 2 - 10 3.9-9.9 

Remarks: 

Optimum Asphalt Content % 	4.60 ± 0.3 (4.30 -4.90) 
Weight of Aggregate (gr) 1464 

100.0 

90.0 

Specification  

80.0 [ JMF Limits 

70.0 60.0 Gradation  

50.0 

40.0 1001 

i 	30.0 

20.0 

10.0 

0.0  
0.01 	 0.1 	 1 	 10 	 100 

Remarks: 

Checked by: Approved By: 

1 
Contractor Rep: Client Rep: 

Jalalabad 	H# 607, Across from Spinghar Hotel +93 700 62 6565 
Kabul 	'\ 	Near to Salim Kaiwan Square +93 700 18 5308 
Mazar 	\Dr  Razia Alami Street, Near to Mohib Co Square ... '-93 777 33 2060 



H# 607, Across from Spinqhar Hotel 
Near to Salim Karwan Square +93 700 18 5308 i 
Dr Razia Alami Street, Near to Mohib Co Square +93 777 33 2060 I 

Jalalabad 
Kabul 
Mazar 
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Client: MRRD/ NRAP Contractor: 
FICASO Construction & Road 
Building Co. and Sangar Niazi 
Construction (JV) 

Project: 
Construction of 5.76 KM Asphalt Surfaced 
Road and Drainage Structures from Bazar-e- 
Sardav'ra to Airport, Kunduz Province 

Contract No: 
NPAIMRRD/981VV- 

2613/N 	Bi 

BULK Sp. GRAVITY & MARSHAL STABILITY 

OF COMPACTED BITUMINOUS MIXTURES 
(ASTM D 6927, AASHTO R12-85 and AASHTO 1166 ASTM D 1188) 

Asphalt Content (%): 4.37 	 [Location: 0+660 

Description: Asphalt Wearing Course Date: 11-Apr-2021 

Sampled by: Contractor Gb: 1.03 

Specimen No. 1 2 3 4 5 6 Average (Gmb) 

2.325 

Wt in air dry (gm) 1218.7 1189.0 1205.1 

Wt (SSD) in air (gm) 1224.2 1193.1 1209.6 

.Wt in water (gm) 697.7 682.2 693.3 

Volume cc) 526.5 510.9 516.3 

Bulk Sp. Gr. Of Mix (Gmb) 2.315 2.327 2.334 

Asphalt % by WT of Mix (Pb) 4.37 Percentage of Agg (Ps) 95.6of 
Bulk Sp. Gravity 

Agg (Gsb) 2.662 

Adj. Gmb Specified Limits Stab Correction Ratio 

Max Sp. Gravity of Mix (Gmm) 2.490 Volume Cm3  
Correction 

Ratio 

% Air Voids (Pa) 6.6 444-456 1.25 

%VMA 16.5 457470 1.19 

%VFA 59.9 471-482 1.14 

Specimen No. 1 2 	I 	3 4 5 	I 	6 483-495 1.09 

Stability after 30-40 Min 24 Hours 496-508 1.04 

Dial Reading 509-522 1.00 

Stability (Kgf) 1281 1276 1288 523-535 0.96 

Correction Factor 0.96 1.00 1.00 536-546 0.93 

Corrected Stability (Kgf) 1229.8 1276.0 1288.0 547-559 0.89 

Average Stability (Kgf) 1264.6 560-573 0.86 

Flow (0.25 mm ) (0.01 inch) 5.3 5.1 5.3 Loss in Stability % 574-585 0.83 

Ave Flow (0.25 mm ) (0.01 inch) 5.2 
4- 

Remarks 

Tested h I Annroed h t tI 
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Client: MRRD/ NRAP Contractor: 
FICASO Construction & Road 
Building Co. and Sangar Niazi 
Construction (JV) 

Project: 
Construction of 5.76 KM Asphalt Surfaced Road 

and Drainage Structures from Bazar-e-Sardawra to 
Airport, Kunduz Province 

Contract No: 
NPA/MRRD/98/W-
2613/NCB1 

MAXIMUM SPECIFIC GRAVITY OF PAVING MIXTURE 
ASTM D2041 

Location: 0+660 Bitumen Grade: 60/70 

Description: Asphalt Wearing Course Sampling Date: 10-Apr-2021 

Sampled by: Contractor Testing Date: 14-Apr-2021 

Asphalt Content (OAC) % 4.37 

DESCRIPTION 
DETERMINATION 

2 

A 	Wt. of Oven Dry Sample in Air gms, 9 1620 

B 	Wt. Of Dessicator Filled with Water gms, g 7090 

C 	Wt. Of Dessicator and Samples & Water, g 8059 

D 	Max. Specific Gravity (Gmm) A I {C-(A+B)} 2.466 

Average 2.488 

Remarks 

Tested By Approved by AT!1  j 
Contractor Rep: Client Rep: 

Jalalabad'\ 	H# 
N 	Near 

607, Across from Spinqhar Hotel 	 +93 700 62 6565 
to Salim Karwan Sauare 	 +3 700 1 	30R 

Dr Razia Alami Street, Near to Mohib Co Square +93 777 33 2060 
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Contractor Rep: 

Checked by: ,.. .',. /5 Approved By: 

Client Rep: 

H# 607, Across from Spinghar Hotel 
\ 	Near to Salim Karwart Square 

\Or Razia Alami Street, Near to Mohib Co Square 

Jalalabad 
Kabul 
Mazar 

Remarks: 

+93 700 62 6565 
+93 700 118 5308 
+93 777 33 2060 

Client: MRRDI NRAP Contractor: 
FICASO Construction & Road Building Co. 
and Sangar Niazi Construction (JV) 

Project: 
Construction of 5.76 KM Asphalt Surfaced 
Road and Drainage Structures from Bazar-e- 
Sardawra to Airport, Kunduz Province 

Contract No: NPAIMRRD/981W-261 3INCB1 

BITUMEN EXTRACTION TEST & SIEVE ANALYSIS 
ASTM D-2172, D 544 

Location: 1+275 Bitumen Grade: 60/70 

Description: Asphalt Wearing Course Sampling Date: 1 0-Apr-2021 

Sampled by: Contractor Testing Date: 14 -Apr--021 

EXTRACTION TEST I ASTM SIEVE ANALYSIS OF AGGREGATE 

A 
Wtofmix(g) 

A 1506 	I ISIEVE SIZE Cum 
Retained 

Ret %age 
Passing 

%acie 
Specification JMF Limits 

B 
Wt of F-ilter Paper before 

test () B 
I 

10 V. - - - - 

C 

Wt of Filter paper after 
test (a) C 12 3/4 0 0.0 100.0 100 100 

D 
Wtof filler (g) 

C-B 2.0 112" 53 3.7 96.3 90 - 100 90-100 

E 
Wtf 	t o aggregate (g) 

E 1434 #4 520 36.3 63.7 44 - 74 55.6-69.6 

F 
Wt of Filler + Aggregat 

( ED 1436.0 #8 791 55.2 44.8 28 - 58 29.6-41.6 

0 
Wit of Bitumen () A-F 70.0 #50 1209 84.3 15.7 5 - 21 10.3-20.3 

%of Bitumen bywtof 
Mix (GIA)100 4.65 #200 1375 95.9 4.1 2 - 10 3.9-9.9 

H 
Remarks: 

Optimum Asphalt Content % 	4.60 ± 0.3 (4.30 -4.90) Weight of Aggregate (gr) 1434 

100.01 
I. 

S.eclflcation - 

90.0 80.0 
J M F Limits  

70.0 	  

60.0 f Gradation  

50.0 

40.0 

30.0 

20.0 

10.0 

0.0 	  
0.01 0.1 	 1 	 10 	 100 

- 
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Client: MRRD/ NRAP Contractor: 
FICASO Construction & Road 
Building Co. and Sangar Niazi 
Construction (JV) 

Project: 
Construction of 5.76 KM Asphalt Surfaced 
Road and Drainage Structures from Bazar-e- 
Sardawra to Airport, Kunduz Province 

Contract No: 
NPA/MRRD/98/W-

261 3/NCB1 

BULK Sp. GRAVITY & MARSHAL STABILITY 

OF COMPACTED BITUMINOUS MIXTURES 
(ASTM D6927 	MSHTO R12-85 and AASHTO T166 ASTM D 1188) 

Asphalt Content (%): 4.65 Location: 1+275 

Description: Asphalt Wearing Course Date: 11-Apr-2021 

Sampled by: Contractor Gb: 1.03 

Specimen No. 1 2 3 4 5 6 
Average (Gmb) 

2.315 

Wt in air dry (gm) 1209.8 1194.2 1217.2 

Wt(SSD)in air (gm) 1212.7 1198.1 1220.8 

Wtin water (gm) 690.9 682.2 

Volume (cc) 521.8 515.9 526.4 

Bulk Sp. Gr. Of Mix (Gmb) 2.319 2.315 2.312 

Asphalt % by WT of Mix (Pb) 4.65 Percentage of Agg (Ps) 95.4 
Bulk Sp. Gravity 

of Agg (Gsb) 2.662 

Adj. Gmb Specified Limits Stab Correction Ratio 

Max Sp. Gravity of Mix (Gmm) 2.479 Volume Cm3  
Correction 

Ratio 

% Air Voids (Pa) 6.6 444456 	 1.25 

%VMA 17.1 457-470 	 1.19 

%VFA 61.2 471482 	 1.14 

'Specimen No. I 	I 	2 3 4 	I 6 4834195 	 1.09 

Stability after 30-40 Min 24 Hours 496-508 	 1.04 

Dial Reading 509-522 	 1.00 

Stability (Kgf) 1222 1215 1234 523-535 	 0.96 

Correction Factor 1.00 1.00 0.96 536-546 	 0.93 

Corrected Stability (Kgf) 1222.0 1215.0 1184.6 547-559 	 0.89 

Average Stability (Kgf) 1207.2 560-573 	 0.86 

Flow (0.25 mm ) (0.01 inch) 5.4 5.5 5.8 Loss in Stability % 574565 	 0.83 

Ave Flow (0.25 mm )(0.01 inch) 5.6 

Remarks 

Tested h I 	Approved by  

Jalalabad\NeaH# 607, Across from Spinqhar Hotel 	 +gj NO 62-95-65 
Kabul 
Mazar Dr Razia Alami Street, Near to Mohib Co Square 	 +93 777 33 2060 
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Client: MRRD/ NRAP Contractor: 
FICASO Construction & Road 
Building Co. and Sangar Niazi 
Construction (JV) 

Project: 
Construction of 5.76 KM Asphalt Surfaced Road 

and Drainage Structures from Bazar-e-Sardawra to 
Atrort. Kunduz Province 

Contract No: 
NPA/MRRD/98/W-
2613/NCBI 

MAXIMUM SPECIFIC GRAVITY OF PAVING MIXTURE 
ASTM D2041 

Location: 1+275 Bitumen Grade: 60/70 

Description: Asphalt Wearing Course Sampling Date: 10-Apr-2021 

Sampled by: Contractor Testing Date: 14-Apr-2021 

Asphalt Content (OAC) % 4.65 

DESCRIPTION 
DETERMINATION  

I 2 

A 	Wt. of Oven Dry Sample in Air gms, g 1571 

B 	Wt. Of Dessicator Filled with Water gms, g 7090 

C 	Wt. Of Dessicator and Samples & Water, g 8027 

D 	Max. Specific Gravity (Gmm) A / {C-(A+B)} 2.478 

Average 2.478 

Remarks 

1 
Tested By Approved by 

Contractor Rep: Client Rep: 

Jalalabad 	H# 
Kabul 	 Near 
Mazar 	Dr 

607, Across from Spinghar Hotel 	 +93 700 62 6565 
to Salim Karwan Square 	 +93 700 18 5308 

Razia Alami Street, Near to Mohib Co Square 	 +93 777 33 2060 



w
o
e
w
6
)
s
q
ep
js
e
q
  

U
Of

l3
r1
J
S
U
O
3
  I  S

O
!
pf
l
9
  
6
U
!J
9
9
U!

U
 	

u
6
i
s
e
j
  '
 

A
A
J
n
S
 

A
o

e
io
q
e
i
  -
L
V40
 

-
7
7

45.0 
L
1
4
= 1+400 	

7
3
5
.7 	

3,39.8 	
7
2
3
.6 	

3
3
3.8 	

2
.204 	

2
.
3
1
5
I
 
9
5
.2  
J
  

A
verage Thic

k
n
e
s
s
 (m
m
)
 	

4
6
 	

T
V,
 

I  

S
a
m
ple

d
  B

y: 

D
escrip

ti
o
n
 of M aterial: 

L
ocatio

n
:
 

F
 ntractor: 

I 	
- 	

Bitu
m
i
n
o
u
s
 
A
s
pI 

+ (9N) 
o 
CD 

- 
+ 
o 
CD 

I
—Sh ouldei7  

C. 
+ 
.P. 
CD 

+ 
UI 
(fl 

P. 
+ 
0) 
CD 

+ 
0) 
CD 

N)CDCD .1O)-.CDCD 

CD 
+ 
0 
CD 

CD 
+ 
0 
CD 

CD 
+ 
CD 
CD 

CD 
+ 
UI 
CD 

CD 
+ 
N) 
Ui 

CD  
+ 
N) 
Ui 

zr . 
in 

[
 
	

CIL  

.P. 
Ui 

.P. 
.P. 

UI 
CD 

UI 
CD 

P. 
(9 

CDb bb 

UI 
(9 

P. - -A.  
CO 

-P. 
N) 

(9 
01 

(9 
(0 

-P. 
00 
bo 

Ui - 
co 

T
hic

kn
e
s
s
 of
 the

 
C
c 
	 (m
m
)
 

C
ontractor 

A
sph

alt W e
arin

g C
ourse

 

FIC
A
S
O
  C
onstruction &  R

o
a
d
  Buildin

g C
o
.
 

ari
d
 S
a
n
!
a
r
 

Niazi  C
onstructio

n
 (J
V)
 

M
R
R
D
/
  N
R
A
P
  

(4 
UI 

(4 
CD 

0) 
N) 

N) 
00 

N) 
CD 

-J 
P. 

00 
CD 

.P. 
00 

(9 
(4 

N) 
(9 

-J p  
(0 —1 

P. 

W
t.
 

in
 Air 

IQ IQ bb 

W
t.
 

in  
W
ate

r
 (g
)
 

L
r
E
T
i
 

(9 - C) N) (9 -J 
0000400 C)01 

03 (9 N) -1 
-4-J00 

CD -4 

lcn 

Bitu
m
e
n
 
G
rade

:
 

D
ate
 of
  restin

g
:
 

D
ate
 of  Sa

m
plin

g
:
 

-
 

C
o
n
tract No

:
 

h
alt Co

r
e
 R
esult 

 

(4 
(9(9 

(9 38
9
.7  

r
1
7

.1 
(9 
N) 

N) 

L
 39
8
.4  

(9 
000 

03-4 

(.3 

L  
2
8
2
.2  

L
 28
2
.2  

(4 
.. 

(0(9(9 

(9 
74  

(9 
CA  

(4 

V
olu

m
e
 

L
_
D=
C
-
B
 I  

CD 
(0(4 

(9 
- 
(9 

N) 
-J 

(9 
0) 

CD 
0) 
- CD P.) 

N) 
.P. 
0) 
0 
00 

P. 
(9 

(9 
CD 

P.) 

0) 
CD 

I 

A
p
N
2
02
1
 	

-
a  

CD 

('4 

C
onstructio

n
 of  5.76  K

M
  Asph

alt Su
rfa

c
e
d
  R
o
a
d
  a
n
d
  

D
rain

a
ge Structures f r

o
m
 
B a
zar-e-

Sarcla
w
r
a
 to A irport, 

K
u
n
d
uz Province

 

N
P
A
/M
R
R
D
/98/

W
-261 3/NC

B
1  

L 	
2
.315  

L 	
2
.315  

(9 

UI 
(4 

CD 

(9 

(fl 

(4 

UI 

(4 

(7! 

(9 

Ui 

NNNNNNN'4  
(9 
(7! 

(9 
UI 

(9 
(9 

(4 
(9 

(9 
(4 

La
boratory 

[
 
	

D
e
n
sity 

CD 
-P. 
bo 

CD 
0) 
UI  

(0 
Ui 
in 

CD 
0) 

(0 
0) 

CD 
-P. 

CD 
Ui 

co 
(.7! 

N)thCDUI0))b-O)(9 

CD 
0) 

CD 
Ui 

(0 
0) 

(0 
UI 

CD 
Ui 

L
'°
J
  

CD 

I 


	د کندوز خبر لپاره
	د کندوز سرک لپاره ۲

